WATER TREATMENT SYSTEMS

Praduct
Catalog

0612

This catalog has been prepared for the use of CSI Water Treatment Systems authorized Distributors, Dealers,
Sales Representatives and prospective customers. Its contents are not to be reproduced in any manner or
form without the expressed written consent of CSI Water Treatment Systems. Additional copies may be
available by calling CSI Water Treatment Systems at (419) 281-6829, sending requests by fax to
(419) 281-2375 or mailing to 710 Orange Street, Ashland, Ohio 44805. Possession of this catalog does not
necessarily constitute an offer to sell.

CSI Water Treatment Systems disclaims any errors or omissions not discovered during proof reading and
[...]
* Seigwarare Sercee™ time clock or meter initiated controls

T
2
Qo
S
S
9
%)

« Advanced Electronic Technology & Simple programming
+ Adjustable cycle times
— « Calendar Day Override (metered versions only)
« Battery Back-Up
* Independently operated inlet/outlet bypass valve
» 3/4" FNPT stainless steel yoke connection
< 1" FNPT stainless steel yoke connection (optional)
« High Flow 1" distributor tube
« High capacity Nitrate Selective Anion exchange resin
« High Flow brine safety float assembily,
overflow fitting, grid plate, and brine well
« Other valve options available at an additional cost

» Features Enpress® Vortech™ Distributor plate

* MCL — Maximum recommended primary contaminant level
** SMCL — Maximum recommended secondary contaminant level

General
. . TN15 TN25

Specifications s MN25
Grains Capacity / Regeneration 15,000 25,000
Maximum Raw Water Nitrate /Sulfate (mg/l) 100 100
Maximum Clear Iron / Manganese (ppm) 0 0
Maximum Raw Water Hardness (grains) 3 3
Salt Used / Regeneration (pounds) 18.0 30.0
Exchange Resin (cu. ft.) 1.5 25
Mineral Tank (Vortech™) 10x54 13x54
Brine Tank (polyethylene with grid & safety) 18x33 18x33
Service Flow Rate (gpm) 5.0 8.0
Backwash Flow Rate (gpm) 1.2 24
Gallons Used / Regeneration 60 80
Space Required (DxWxH inches) 18x28x62 18x31x62
Approximate Shipping Weight (pounds) 133 225

CSI Water Treatment, 710 Orange Street, Ashland, Ohio 44805 - Phone (419) 281-6829 - Toll Free 888-363-9434
©2012 CSI - FAX 419-281-2375 - www.csih2o.com - info@csih2o0.com
-32-



GSI

PRODUCTS

~was

XVWANNYTOHL

I3

NOW IN STOCK!

Ultraviolet Disinfection Systems

Benefits of Ultraviolet

Provides protection against illness
No harmful chemicals or byproducts
No alteration of taste or water quality
Simple to install and maintain
Economical to operate

Trojan Features

From 5gpm to 47gpm

High Output UV Lamps

Unique Water Chamber Design

New Power Supply Technology

Trojan UV Max reminds you to replace the lamp
New UV Intensity Monitoring Device

5yr. Warranty on units and 1yr. Warranty on

Lamps

General
. . UVMAXC4 UVMAXD4 UVMAXE4 UVMAXF4 PRO10 PRO20 PRO30

Specifications
Lamp 602805 602805 602806 602807 602854 602855 602856
Sleeve 602732 602732 602733 602734 602974 602975 602976
Max GPM 9 9 15 25 10 20 30
Inlet/Outlet 3/4" NPT  3/4" NPT 1" NPT 1"NPT 1 1/4" NPT 1 1/4" NPT 1 1/4" NPT,
Failure Alarm X X X X X X X
NSF Approved X X X
Chamber 19.5 x 3.5in. 19.5 x 3.5in. 29 x 3.5in. 43.5 x 3.5in. 21.4 x 4in. 31 x 4in. 41 x 4in.
Selenoid Optional Optional Optional Optional Optional Optional
UV Intensity Monitor X X X
Cool Touch Kit X X X

CSI Water Treatment, 710 Orange Street, Ashland, Ohio 44805 - Phone (419) 281-6829 - Toll Free 888-363-9434
©2012 CSI - FAX 419-281-2375 - www.csih2o.com - info@csih2o0.com

-33-



GSI

BT M PAET RS TR

Filter Housings

FEATURES
NSF / ANSI Standard 42 for material &

structural integrity

Reinforced polypropylene
Excellent chemical resistance
Max Temperature 125°F

Max Pressure 125psi

General
. - . CH10 CH10C CH10J CH20 CH20J
Specifications

Color Opaque Clear Opaque Opaque Opaque
Inlet / Outlet (inches) 3/4 FPT 3/4 FPT 1 FPT 3/4 FPT 1 FPT
Threads Plastic Plastic Plastic Plastic Plastic
Cartridge Dimensions (inches) 2.5x10 25x10 45x10 25x20 4.5x20
Pressure Relief Button X X X X X
Case Quantity 12 12 4 8 4

*Mounting brackets & sump wrenches are available for all models.

Carbon Block Filters for Taste and Odor Removal

General
. - . CB10 CB10J CB20 CB20J
Specifications .
Micron 5 5 5 5 |
Cartridge Dimensions (inches) 2.5x10 45x10 25x20 4.5x20 J
Case Quantity 20 9 20 6 :

Melt Blown Filters for Sediment Removal

Cartridge Housings & Filters

1

S10Nndodd

iy

General
- . MB510 MB510J MB2010 MB2010J MB520 MB520J MB2020 MB2020J
Specifications
Micron 5 5 20 20 5 5 20 20
Cartridge Dimensions (inches) 25x10 45x10 25x10 45x10 25x20 45x20 25x20 4.5x20
Case Quantity 40 12 40 12 20 6 20 6

CSI Water Treatment, 710 Orange Street, Ashland, Ohio 44805 - Phone (419) 281-6829 - Toll Free 888-363-9434
©2012 CSI - FAX 419-281-2375 - www.csih2o.com - info@csih2o0.com

-34 -



Under Counter Activated Carbon Filter

FEATURES

Reduces Chlorine taste and odor

PRODUCTS

» Reduces Synthetic organics and Chlorine byproducts
*» Reduces Sediment and Rust
+ Contains 25 times more carbon than standard
cartridge filters
« Treats all the cold water at the kitchen sink
* High capacity design - up to 2-3 years
between rebedding
* No cartridges to replace
« Convenient tube lock fittings and installation kit included
« Optional faucet kit available
* Non-corrosive fiberglass mineral tank
* Rugged PVC manifold

Quality Water for a Quality Lifestyle

Granular activated carbon media is the most effective and economical method for reducing chlorine, natural /
synthetic organics and byproducts associated with chlorination. The G.A.C. used in our Under Counter
Activated Carbon Filter is made from a select grade of coal which is milled, compacted, sized and thermally
steam activated to yield a strong dense product with a large surface area.

The UC-05 Under Counter Activated Carbon Filter is specially designed with the capability of absorbing organ-
ics and dechlorination of drinking water essentially giving you bottled water quality right at your kitchen sink!

General Specifications
Model No.** ucC-05
Capacity” 19,710 gallons
Style Down flow GAC
Flow Rate 2 gpm =
GAC Qty. 5 Ibs. _ 1T
In / Out Connections 3/8"
Max. Operating Pressure 120 PSI
Operating Temperature 35°F —-120° F
Dimensions (DxWxH inches) 7"X7"x19"
Shipping Weight (pounds) 7 Ibs.

* Based on water usage of 18 gal. / day, cold side kitchen sink,
family of four

** Caution: Do not use where water is microbiologically unsafe
or with water of unknown quality

CSI Water Treatment, 710 Orange Street, Ashland, Ohio 44805 - Phone (419) 281-6829 - Toll Free 888-363-9434
©2012 CSI - FAX 419-281-2375 - www.csih2o.com - info@csih2o0.com
-35-



T
2
O
S,
S
3
%)

Name of No Modest Good Excellent Name of No Modest Good Excellent

Contaminant Removal Removal Removal Removal Contaminant Removal Removal Removal Removal
1.1.1-Trichloroethane b Euel Qil hd
1.1.2.2-Tetrachloroethane * Gasoline °
1.1.2.2-Tetrachloroethylene hd Heptachlor hd
1.1.2-Trichloroethane hd Heptachlor Epoxide *
1.1-Dichloroethane h Hexachlorobenzene °
1.1-Dichloroethylene hd Hexachlorobutadiene °
1.1.2.4-Trichlorobenzene d Hexachlorocyclopentadiene b
1.2-Dichlorobenzene * Hexachloroethane hd
1.2-Dichloroethane hd Isophorone hd
1.2-Dichlorothylene b Kerosine hd
1.2-Dichloropropane hd Lindane hd
1.2-Diphenyl Hydrazline ° Malathion hd
1.3-Dibromochloromethane hd Methane hd
1.3-Dichlorobenzene hd Methoxychlor hd
1.3-Dichloropropane . Methyl Bromide d
1.4-Dichlorobenzene d Methylene Chloride b
2.4.5-TP b n-Nitroso-n-Propylamine hd
2.4.6-Trichlorophenol ° n-Nitrosodimethylamine hd
2.4-Dimethylphenol hd n-Nitrodoiphenyl Amine b
2.4-Dichlorophenal b Naphtalene hd
2.4-Dinitrophenol ° Nitrobenzene hd
2.4-Dinitrotoluene hd Qil hd
2.6-Dinitrotouene * Parathion hd
2-Chloroethyl Vinyl Ether hd PCB's hd
2-Chloronaphthalene b PCB-1016 hd
2-Chlorophenol hd PCB-1221 *
2-Methyl-4.6-Dinitrophenol ° PCB-1232 .
2-Nitrophenol hd PCB-1242 hd
4.4-DDD d PCB-1248 *
4.4-DDE . PCB-1254 d
4.4-DDT d PCB-1260 *
4-Bromophenyl Phenyl Ether b Pentachlorophenol hd
4-Chlorophenyl Phenyl Ether ° Phenanthrene .
4-Nitrophenol b Phenol hd
Acenaphthene b Pyrene hd
Acenaphthylene * TCA d
Acrolein . TCE .
Aldrin * Toluene hd
Alhpa-BHC ° Total Organic Carbons hd
Anthracene . Toxaphene hd
Benzene h Toxic Herbicides hd
Benzidine hd Toxic Insecticides °
Benza (a) Pyrene d Toxic Pesticides b
Benza (b) Fluoranthene * Trichloroethylene *
Beta-BHC hd Trichlorofluoromethane hd
Bis (2-Chloroethoxy) Methane . Trihalomethanes (THM's) .
Bis (2-Chloroethyl) Ether hd Unpleasant Colors d
Bis (2-Chloroisopropyl) Ether hd Unpleasant Odors °
Bis (2-Ethylhexyl) Phthalate b Unpleasant Tastes .
Bix (Chloromethyl) Ether * Aluminum d
Bromodichloromethane hd Arsenic b
Bromofrom * Asbestos b
Butyl Benzyl Phthalate hd Barium Sulfate d
Carbon Tetrachloride . Cadmium Oxide d
Chloramines b Calcium °
Chlordane d Chlorides d
Chlorobenzene d Chlorine d
Chloroform b Chromium Oxide hd
Chrysene h Copper Oxide *
Di-n-octylphthalate ° Fluoride hd
Dibutyl Phthalate * Hydrogen Sulfide Gas (Sulfur) b
Dichlorodifluoromethane hd lodine hd
Dieldrin hd Iron Oxide hd
Diesel Fuel b Lead Chromate hd
Diethyl Phthalate hd Magnesium *
Dimethyl Phthalate hd Manganese Oxide hd
Dioxin * Mercury hd
EDB d Nickel Oxide d
Endosulfan | hd Nitrates hd
Endosulfan I hd Selenium hd
Endosulfan Sulfate d Silver Chloride d
Endrin ° Sodium hd
Ethylbenzene b Toxic Heavy Metals b
Fluoranthene hd Turbidity (Sediment & Scale) hd

Fluorene

Zinc Oxide

- 36 -



PRODUCTS

FEATURES

s. « WQA S-300-91 Validated & NSF Validated
== « Chromed long reach air gap faucet
* Water saving shut-off valve

* Pressure boost pump (optional)

u ¢ T » Precharged storage tank

e TFC-4 includes an additional polishing
filter for taste and odor removal

oo gy &

Quality Water for a Quality Lifestyle

Reverse Osmosis (R.O.) is one of the most convenient and economical methods of reducing unwanted cont-
aminants in your drinking water. Reverse Osmosis is the process by which water molecules are forced, by
water pressure, through a semipermeable membrane. Most of the impurities and other contaminants are
rinsed to the drain while the refined water is routed to a special holding tank.

The Microline® TFC-3 & TFC-4 Reverse Osmosis Drinking Water Systems use the latest advances in
plastics technology to produce the most streamlined and user friendly R.O. systems on the market. What sets
the Microline® apart from other systems is its patented design. Injection molded from FDA compliant materi-
als, the system directs the flow of the water through each filtration step without the need for tubes or fittings.
This design also contains major component parts like the water saving automatic shut-off, drain control and
safety check valve, making it easy to maintain and service.

Another Microline® innovation is its patented membrane seal. This feature makes membrane replacement
a snap without the need for tools. The Microline® Reverse Osmosis Drinking Water System is validated by
the National Sanitation Foundation (NSF) Water Quality Association (WQA) under Industry Standard S-300-
91 and by the state of Wisconsin's Department of Industry, Labor and Human Relations. Let Microline® pro-
vide the quality water you deserve — you'll taste the difference.

General Specifications Microlina®TEC 5 & MEC-4
Membrane Production 41 - 53 gallons/day
Rating’ TDS Reduction 96% minimum
System Warm?2 Production 14 gallons/day
Rating Climate TDS Reduction 93% Typical
Water Pressure (min/max) 40-100 psi
Maximum Raw Water TDS (ppm) 2,000
Temperature Range (min/max) 40-100° F
pH Range 4.0-11.0
Maximum Hardness (grains) <10
Maximum Iron (ppm) <0.1
Maximum Manganese (ppm) <0.05
Maximum Hydrogen Sulfide (ppm) None
Chlorine Range (min/max)3 None
Bacteriat Must Be Potable
Replacement Prefilter Number PRE-GAC
Replacement Membrane Number MM-TFC
Replacement Postfilter Number PST-GAC
In-Line Activated Carbon Filter MPOLJG
Space Required (DxWxH) 12 x 20 x 18
Approximate Shipping Weight (Ibs) 25

Note 1: Measured at Industry Standard condition of 65 psi, 77° F, 250 TDS and discharging to atmosphere.

Note 2: Actual capacity measured at 50 psi, 77° F, and 750 TDS.

Note 3: Chlorinated feed water must not come into contact with TFC membranes.

Note 4: Do not use where the feed water is microbiologically unsafe or with water of unknown quality without adequate
disinfection before or after the unit.

-37-



: cs, PC5-38™ Promax Reverse Osmosis System

BRETIEY e PRLART WRA TR

FEATURES

« PuROMax™

- 5 Stage 50 GPD R/O

+ High Flow 3/8 Delivery

« NSF Approved QC Fittings
* NSF Approved Tank

+ Color Coded Tubing

< Complete Intall Kit

T
2
Qo
S
S
9
%)

Reverse osmosis processes water at the molecular level.
By squeezing ordinary tap water against a special
membrane, pure water molecules are separated from
impurities. These impurities are automatically rinsed
down the drain leaving only clean great tasting water.

Nominal Rejection Rates for typical R/O units

Aluminum ..., 96-98% Flouride ........cccceveeeieeiiiiiieeeee, 93-95%
ArSeniC ....ooovviiiiiiiiiie e 94-96% Lead ...oooveiiie 96-98%
Bacteria ........oooviiiiiiii 99+% Magnesium ..........ccccccceeeiiiieeeneenenn. 95-98%
Barium.........iiii 96-98% Manganese ...........cccceeveeviiiinnnnnnnn. 94-96%
Cadmium ... 95-97% MEICUNY ...oovviiiiiiiiiei e 95-97%
Calcium ...ccoooeiiiiiiin 94-97% Nitrate .......ccooeeeeiiii 92-95%
Chlorine .......cooooeiiiiiieeeeeeee e 90-95% Phosphate ... 97-98%
Chloride ......covveeeeeiiiiieieeee 90-95% SIVEr oo, 95-97%
[O70] o] o 1= P 96-98% SodiUM ..o 94-98%
Cyanide .....cccoeeveeeeeeiieeee 90-95% WA | o [ RRRR 96-98%

Replacement Filter Description Part Number

5 micron Sediment Pre-Filter MB510

5 micron Carbon Block Pre- Filter CB10

Carbon Post Filter UDF10

Inline Carbon Filter IAC10

Filter Kit Less Membrane PC5-FLT

50 gpd TFC Membrane S1764

CSI Water Treatment, 710 Orange Street, Ashland, Ohio 44805 - Phone (419) 281-6829 - Toll Free 888-363-9434
©2012 CSI - FAX 419-281-2375 - www.csih2o.com - info@csih2o.com

- 38 -



PRODUCTS

-39 -

MTM™ Filters - Signature Valve

FEATURES

Scguarare Sercea™ control valve

Advanced Electronic Technology & Simple programming
Adjustable cycles

Battery Back-Up

High backwash flow capability

Independently operated inlet/outlet bypass valve
3/4" FNPT stainless steel yoke connection

1" FNPT stainless steel yoke connection (optional)
High Flow 1" distributor tube

Poly wound mineral tank

Includes KMNQ, feed pot with grid platform

and float shutoff

Other valve options available at an additional cost

Features Enpress® Vortech™ Distributor plate

General
Specifications IF10 IF15 IF20 IF25
Filter Media MTM™ Media
Filter Media Capacity (cu ft) 1.00 1.50 2.00 2.50
Garnet Sand Underbed (pounds) 20 30 50 50
Mineral Tank (Vortech™) 9x48 10x54 12x52 13x54

Potassium Permanganate Solution
Tank Size

10x16

Removal Capacities Iron / Sulfur

10 ppm /3 ppm 10ppm /3 ppm 10 ppm /3 ppm 10 ppm /3 ppm

Service Flow Rate - Continuous (gpm) 4 5 6 8
Service Flow Rate - Intermittent (gpm) 6 7 8 10
Backwash Flow Rate (gpm) 5.0 5.0 6.0 7.0
Gallons Used / Regeneration 128 130 173 193
Space Required (DxWxH inches) Ix21x57 10x22x62 13x24x60 12x25x62
Approximate Shipping Weight (pounds) 82 102 125 170

Note: Caution should always be used in sizing filters! Always choose a unit by first satisfying the Backwash requirement. Use of a flow
control in the Service Line is highly recommended. Consult the factory or your field sales person with questions.

CSI Water Treatment, 710 Orange Street, Ashland, Ohio 44805 - Phone (419) 281-6829 - Toll Free 888-363-9434
©2012 CSI - FAX 419-281-2375 - www.csih2o.com - info@csih2o0.com



i cs, Accessories

BRETIEY M RLSET T Ne
T
3
Test kits, Test Strips, pH/TDS Water Treatment g
Meters & Replacement Chemicals Chemicals & Additives 3
»

Chemical Feed Equipment .
Media Funnels,

Flow Controls & Tubing

R A FT

Mineral Extractors

CSI Water Treatment, 710 Orange Street, Ashland, Ohio 44805 - Phone (419) 281-6829 - Toll Free 888-363-9434
©2012 CSI - FAX 419-281-2375 - www.csih2o.com - info@csih2o0.com

- 40 -



PRODUCTS

-41 -

GSI

Shark Skin Jacket

FEATURES

Easy to apply with a quick zip

No need to remove valve or plumbing

Insulates tank

No more condensation

No more puddles on floor

Can be applied to most media tank sizes

Order separately from equipment — Black Color Only

Iltem Number

Description

SK9J SharkSkin Jacket - 1.0 cf - for 9”x48"Tank
SK10J SharkSkin Jacket - 1.5 cf - for 10"x54”"Tank
SK134J SharkSkin Jacket - 2.0 cf - for 13"x48”Tank
SK135J SharkSkin Jacket - 2.5 cf - for 13"x54”"Tank

CSI Water Treatment, 710 Orange Street, Ashland, Ohio 44805 - Phone (419) 281-6829 - Toll Free 888-363-9434
©2012 CSI - FAX 419-281-2375 - www.csih2o.com - info@csih2o0.com